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%5 No.: ZKS181100154

e 4 QA WLAR PRI gy RS R R I
Product Name B?attel’y Consignor DONGGUAN JUHE ENERGY CO., LTD.
. ARENTHEREY S 2D 5% 008 Tk 3A
LEREF IS IH 651419 Hu Building 3A, Hantong Industrial Park, Luoma
Model/Type Address Road, Luoma Village, Qingxi Town,
DongGuan, Guangdong, China
FE g 5 COL#~C35# i AREETT R eI A PR 2 7]
Sample No. Manufacturer DONGGUAN JUHE ENERGY CO., LTD.
i i ke AREFETTHIR Y D% 5B pGE Tk e 3A #x
B bR Submitted b Huh: Building 3A, Hantong Industrial Park, Luoma
Sample Source Manufacture): Address Road, Luoma Village, Qingxi Town,
DongGuan, Guangdong, China
Fi AR 7 SV Y DA ARZE T SRR e U5 AT PR A
Trade Name N/A Factory DONGGUAN JUHE ENERGY CO., LTD.
. ARFETTIE IR D S % 5 Dl Tl e 3A #r
IG5 ZHRE Hiuhik Building 3A, Hantong Industrial Park, Luoma
Testing Kind Entrusted Test Address Road, Luoma Village, Qingxi Town,
DongGuan, Guangdong, China
> ,H: ¢|'!| > EI“/—‘ E:
F B 2018-11-05 sz H 2018-11-05 ~ 2018-11-23
Accepted date Test date
Tty e E CGRT ek teisim i g it Seie bR T
%D\%Uﬁﬁ‘{ﬁ ST/SG/AC.10/11/Rev.6, 38.3

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

A IR PRBD. i, SRERREES. BrIk. SRR

MHAT H , , : O o
Test i Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Forced
est items .
discharge.
W, ZFEMF ARG E OCT R s i i g i Seie by k0
ST/SG/AC.10/11/Rev.6, 38.3 FrifE EK .
ML 8 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3
%95 H ¥ (Issue date):  2018-11-26
I il mh & % 8 4 r)«,t{,\( j@uv\
Compiler: Peter Young Ay 3
— - # gy PRI BRI B AR 4 7
Checker: Ailis Ma 2 % /'/l!(!.s Wﬂ Shenzhen ZRLK Testing
Technology Co., Ltd.
e 2L 2 p
Approver: Lahm Peng %M »ﬁo«ﬂwv 00&»-7
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%% No.: ZKS181100154
FE 3R R 9L General product information
FE A (Sample Type):
KA TE &
Rechargeable or not | Yes
¥ i 2% Parameter of sample:
FRFRHL WUERE WUE e &
Nominal Voltage 3.7V Rated Capacity 100mAh Rated Energy 0.37Wh
i KIESE o .
e st AR A
Max. Charging 4.2V I\}/IIL Charai 100mA Standard 50mA
Voltage ax. Lharging Charging Current
Current
=) > 32
OB I H S Fe AR I H
Discharge Cut-off | 3.0V Dischar in 1500mA Charge Cut-off ImA
Voltage ging Current
Current
AR . . =1 * *
Shape Prismatic Size(LXWXT) 19.5*13.4*6.9mm
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%5 No.: ZKS181100154

| o s | SRERRIRERRS AL R KTk i
No. Name of test andard requirement or tn€ clause Test result Test conclusion | Remarks
number of standard
BeEE TRyt seimm
1 15 FE R FRUEFFY UN Manual of Tests and Criteria | W% 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4 T.1 Test | See Appendix 1 Passed
T.1
BeEE TRy semm
5 RS FRUETEY UN Manual of Tests and Criteria | W.H % 2 Lk /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 R4 T.2 Test | See Appendix 2 Passed
T.2
BAE TR RYiE @i sei
3 sy PRETFHY UN Manual of Tests and Criteria | W% 3 E /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 k36 T.3 Test | See Appendix 3 Passed
T.3
BAE TR RYiE @i sei
4 iy FRUETIEY UN Manual of Tests and Criteria | W.Ff% 4 ok /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T.4
Sk BAE TR Ryis @i sei
5 Ex?er:; FRAET) UN Manual of Tests and Criteria | WLIf# 5 &% /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 k3% T.5 Test | See Appendix 5 Passed
T5
BAE T aRyisimm @i sei
6 Bk FRAETAY UN Manual of Tests and Criteria | JLF3 6 Lk /
Crush ST/SG/AC.10/11/Rev.6, 38.3 k3% T.6 Test | See Appendix 6 Passed
T.6
BAE TR Ryis @i seis
7 gl da:N FRUETHEY UN Manual of Tests and Criteria | WL.F% 7 Lk /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i T.8 Test | See Appendix 7 Passed
T.8
DI85 2% A

Test environment

condition

PREE IR R
Ambient temperature:

20°C - 25°C;  FREGRAE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

TRF_UN38.3_Rev.6_01
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o x® 1
Appendix 1
75 1 MAAT H 447K i P AR
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬂjé% L it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi(V) mz (9) Va (V)
HGEA TR
co1# L CvC Fully Chorged 2.537 4.20 2.537 4.19 0.00 100.0 (o)
HIRGEA TR
co2# L &Y Fully Charsed 2.524 4.19 2.524 4.19 0.00 99.9 (o)
HIGEA T
COo3# L CvC ity harged 2.536 4.20 2.536 4.19 0.00 99.9 (0]
HIRGEA TR
Co4# L CYC Fully Charged 2.523 4.20 2.523 4.19 0.00 99.9 (o)
HIGEAETH
CO5# 1 OYC Fully Charged 2.546 4.19 2.546 4.19 0.00 99.9 (0]
HIRGEA T
Co6# L CYC Fully Charged 2.524 4.20 2.524 4.19 0.00 99.9 (o)
HIGEAETH
Co7# L CvC Fully Sharged 2.524 4.19 2.524 4.19 0.00 99.9 (0]
HIRGEA TR
cos# L CYC Fully Charged 2.538 4.20 2.538 4.19 0.00 99.9 (o)
HIGEA T
CO9# 1 oG Fully Charged 2.513 4.20 2.513 4.19 0.00 99.9 (0]
HIRsEA T
c1lo# L CYC Fully Charged 2.617 4.19 2.617 4.19 0.00 100.0 (0]
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-TilitER. RHFR. eRR. R oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 W5, K13 W
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o x® 2
Appendix 2
¥ ) WA F 475 A%
No. Name of Test Iltems Thermal test
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬂjé% L it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi(V) mz (9) Va (V)
HGEA TR
co1# L CvC Fully Chorged 2.537 4.19 2.533 4.02 0.16 95.9 (o)
HIRGEA TR
co2# L &Y Fully Charsed 2.524 4.19 2.523 4.03 0.04 96.1 (o)
HIREETH
COo3# L CvC ity harged 2.536 4.19 2.533 4.02 0.12 96.0 (o)
HIRGEA TR
co4a# L CYC Fully Charged 2.523 4.19 2.520 4.02 0.12 96.0 (o)
HIREETH
CO5# 1 OYC Fully Charged 2.546 4.19 2.543 4.03 0.12 96.1 (0]
HIRGEA T
Co6# L CYC Fully Charged 2.524 4.19 2.521 4.03 0.12 96.1 (o)
HIRGEETH
Co7# L CvC Fully Sharged 2.524 4.19 2.522 4.02 0.08 96.0 (0]
HIRGEA TR
cos# L CYC Fully Charged 2.538 4.19 2.537 4.04 0.04 96.5 (o)
HIREETH
COo9# L CvC ity harged 2.513 4.19 2.509 4.03 0.16 96.0 (0]
HIRsEA T
cio# L CYC Fully Charged 2.617 4.19 2.612 4.03 0.19 96.3 (0]
LR H

o LtER; V-EERG DR R-BEE, FolOk; O-ittER. R, AL R, Tl
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 e, K13 W
Page of




/A T4

%5 No.: ZKS181100154

M ® 3
Appendix 3
75 3 MR H 44 7% il
No. Name of Test Iltems Vibration
R TT Before M5 After =
FESh g5 FEIRZS o B AR ﬂ::ﬂjé% L it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)
ERCE S
COo1# L EYC oty Cnarged 2.533 4.02 2.533 4.02 0.00 100.0 (o)
e St
COo2# L EYC Fully Cnarged 2.523 4.03 2.523 4.02 0.00 100.0 0
HIXGEERH
CO3# L CvC ity harged 2.533 4.02 2.533 4.02 0.00 100.0 0
HIRGEATE
CO4# L EYC Fuly Cnarged 2.520 4.02 2.519 4.02 0.04 100.0 0
HIXGEERH
CO5# 1 oYC Fully Charged 2.543 4.03 2.543 4.02 0.00 100.0 (0]
e St
CO6# L EYC Fuly Cnarged 2.521 4.03 2.521 4.03 0.00 100.0 0
HIXGEERH
Co7# L OV Pty Cnarged 2.522 4.02 2.522 4.02 0.00 100.0 0
HIRGEATE
Cos# L EYC Fully Cnarged 2.537 4.04 2.537 4.04 0.00 100.0 0
HIXGEERH
COo9# L CvC ity harged 2.509 4.03 2.509 4.03 0.00 100.0 0
ECE St
Clo# L EYC Fuly Cnargad 2.612 4.03 2.612 4.03 0.00 100.0 0
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-TilitER. RHFR. eRR. R oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 W7, 13
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M =® 4
Appendix 4
K5 . WAL F 4 B et
No. Name of Test Iltems Shock
R TT Before M5 After =
FESh g5 FEIRZS o B AR ﬂ::ﬂjé% L it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)
ERCE S
co1# L EYC oty Cnrgad 2.533 4.02 2.533 4.02 0.00 100.0 (o)
e St
co2# L EYC Fully Cnarged 2.523 4.02 2.523 4.02 0.00 100.0 0
HIXGEERH
CO3# L CvC ity harged 2.533 4.02 2.533 4.02 0.00 100.0 0
HIRGEATE
Co4# L EYC Fuly Cnarged 2.519 4.02 2.519 4.02 0.00 100.0 0
HIXGEERH
CO5# 1 oYC Fully Charged 2.543 4.02 2.543 4.02 0.00 100.0 (0]
e St
Co6# L EYC Fuly Cnarged 2.521 4.03 2.521 4.02 0.00 100.0 0
HIXGEERH
Co7# L OV Pty Cnarged 2.522 4.02 2.522 4.02 0.00 100.0 0
HIRGEATE
cos# L EYC Fully Cnarged 2.537 4.04 2.537 4.04 0.00 100.0 0
HIXGEERH
COo9# L CvC ity harged 2.509 4.03 2.509 4.02 0.00 100.0 0
ECE St
c1lo# L EYC Fuly Cnargad 2.612 4.03 2.612 4.03 0.00 100.0 0
LR H

d L-ER; V-HER, DR, R, FLRRAK; O-TilitER. RHFR. eRR. R oK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01 8T, K13 W
Page of




/A T4

%5 No.: ZKS181100154

iy % 5

Appendix 5
5 5 MR H 44 7R VAT R o

No. Name of Test ltems External short circuit
Co1# L ifﬁﬁﬁf& g 100.8 o] /
co2# L ;E;fzﬁlyécﬁfi . 98.8 o] /
CO3# et 1075 0 /
Co4# . ;E;‘é’ﬁlyécﬁfi , 106.3 o) /
CO5# Rt 98.2 0 /
Co6# . ;E;‘é’ﬁlyécﬁfi , 105.0 o) /
CoT# et 106.8 0 /
Co8# . ;E;‘é’ﬁlyécﬁfi , 106.3 o) /
COo9# et 1015 0 /
c10# . :?;‘fﬁ;iﬁﬁ , 106.6 o) /
AR

E DR R FLlk; O-EffE. EREZ. oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

TRF_UN38.3_Rev.6_01
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i £ 6
Appendix 6
5 6 MR H 44 7R 5
No. Name of Test Items Crush
. . TR rits 2 T ¢ 1oy il 2 S .
=] =] = N S 2 N
e FEARES Max. External Temperature ik 2t B #VE
Sample No. Sample status (C) Test result Remark
TR 50% 7% &
Cli# 1 CYC 50% Capacity 80.6 o /
B X 50%F &
Cl2# 1 cvc\so% Capacity 90.6 0 /
TR 50% 7% &
C13# 1 CYC 50% Capacity 89.2 O /
B X 50%F &
Cla# 1 cvc\so% Capacity 80.3 o /
B K 50% %5 &
C15# 1 cvc\so% Capacity 835 O /
NS
E: D-fiftfk;  F-i2K;  O-Mk. Tk
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
TRF_UN38.3_Rev.6_01 10 0, #1351
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W% 7
Appendix 7

e . MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
c17 i 0 :
cooe JIpseke o :
cos  Jrmens o :
coas  Jrmens o :
C27# s Ssﬁﬁﬁffﬁfged © :
C29# o © /
C31# s Ssﬁﬁﬁffﬁfged © :
cas Rl o :
cas Rl o :

o DR FlEk; O-TEfRA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TRF_UN38.3_Rev.6_01 HA17, #1317
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B oa R A
Sample photo

*kkkkkkk Th e en d *kkkkkkk
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9.

%%'5 No.: ZKS181100154
FEERF
Important Notice

AR5 T ZRLK F5 B TR
The test report is invalid without the official stamp of ZRLK.
ARGAGEG = AR, G B 68 = AR .
Nobody is allowed to photocopy or partly photocopy this report without written permission of ZRLK.
KA TAEAEN RN S il N2 4 TR
The test report is invalid without the signatures of Approver, Checker and Compiler.
B A AU SR B S R TORE,  FEORAIE B AR A FURE L DL S SR AR IR, D) AR AR ) A AN AR
FEARTAH R BT
The client should provide samples and relevant data, at the same time, they should guarantee the

consistence of the product’s name the declared, the samples they provided and the goods to be
transported. Otherwise we will not bear any relevant responsibilities.

AR E IR

The test report is invalid if altered.

PRI R A A TG BTk E 2 B TUR A AR AR

Objection to the test report must be submitted to ZRLK within 15 days.

AR A IEAGFE it A 5T

The test report is valid for the tested samples only.

ARART IR 400 T S 00 B 8 W5 45 T3 A0 AN 2 s Ao ) A gl A S I e WA ER P ) 28 FH

ZRLK’s liability under no circumstance will exceed the testing fee received from applicant for test conducted
hereof this testing report.

AR R SN B BES

The Chinese contents in this report are only for reference.

10. CNAS KM “Y¢” IH

“5%” item cannot be Accredited by CNAS.

R BT VRN A NIRRT R 2 ]

Laboratory: Shenzhen ZRLK Testing Technology Co., Ltd.

Hiuhilk: BRI RS L X PG EETE PE N B AR DG A 20 5T 55 6-4

Address: No. 64, 20th Building of Guanwai, Liuxian Dong, Xili, Xili Street, Nanshan District, Shenzhen City
F 1 (Tel): +86-755-33019599

HE 4w iY (Post Code): 518055

Email: admin@zrlklab.com

Web: www.zrlklab.com

TRF_UN38.3_Rev.6_01 137, JL13 W
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